

Little Rock Air Force Base Pharmacy Outpatient Formulary



June 2022

Alphabetical Medication Listing

Acebutolol (Sectral®) 200mg Capsule
Acetaminophen (Tylenol®) 325mg Tablet
Acetaminophen (Tylenol®) 160mg/5mL Liquid, 120mL
‡Acetaminophen/Codeine (Tylenol #3®) 300mg/30mg Tablet, (C-III)
Acetaminophen/Codeine (Tylenol with Codeine Elixir®) 120mg-12mg/5mL Oral Elixir, 118mL (C-V)
Acetazolamide (Diamox®) 250mg Capsule
Acetazolamide ER (Diamox Sequels®) 500mg Capsule
Acetic Acid-Hydrocortisone (Acetasol HC®) 2%/1% Ear Solution, 10mL
Acidinium Bromide (Tudorza Pressair®) 400mcg Inhalation Powder, (Max 3 inhalers for 90 days)
‡Acyclovir (Zovirax®) 200mg Capsule
‡Acyclovir (Zovirax®) 200mg/5mL Syrup
‡Acyclovir (Zovirax®) 400mg and 800mg Tablets
Acyclovir (Zovirax®) 5% Topical Ointment, 30gm
**‡Adalimumab (Humira®) 40mg/0.4mL and 40mg/0.8mL Pen Kit, (PA FORM REQUIRED) (max 60 day supply)
**‡Adalimumab (Humira®) 40mg/0.4mL and 40mg/0.8mL Syringe Kit, (PA FORM REQUIRED) (max 60 day supply)
Adapalene (Differin®) 0.1% Topical Cream, 45gm
Adapalene (Differin®) 0.3% Topical Gel, 45gm
‡Albuterol HFA (ProAir HFA®) 90mcg Oral MDI, (Max 6 inhalers/90 days)
Albuterol Respiclick (ProAir Respiclick®) 90mcg Inhalation Powder, (Max 6 inhalers/90 days)
‡Albuterol (Ventolin®) 2.5mg/3mL (0.083%) Inhalation Solution Nebule, (Max 375 Vials/90 Days)
Albuterol (Ventolin®) 1.25mg/3mL (0.042%) Inhalation Solution Nebule, (Max 375 Vials/90 Days)
Albuterol (Ventolin®) 4mg Tablet
‡Alendronate Sodium (Fosamax®) 10mg Tablets, (Available within 1 duty day per HA Policy 04-032)
‡Alendronate Sodium (Fosamax®) 35mg and 70mg Tablets
‡Alendronate Sodium (Fosamax®) 70mg/75mL Oral Solution (Available within 1 duty day per HA Policy 04-032)
‡Alfuzosin Hydrochloride (Uroxatral®) 10mg Tablet
Aliskiren (Tekturna®) 300mg Tablet
‡Allopurinol (Zyloprim®) 100 mg and 300mg Tablets
Alprazolam (Xanax®) 0.25mg, 0.5mg, 1mg and 2mg Tablets (C-IV)
Alprostadil (Edex®) 20mg Urethral Injection, (Max 9 units/90 Day Supply)
Aluminum Chloride Hexahydrate (Drysol®) 20% Topical Solution, 37.5mL
‡Amantadine (Symmetrel®) 100mg Capsule
‡Amantadine (Symmetrel®) 50mg/mL Oral Syrup, (Available within 1 duty day per HA Policy 04-032)
Amiloride (Midamor®) 5mg Tablet
‡Amiodarone (Cordarone®) 200mg Tablet
‡Amitriptyline (Elavil®) 10mg, 25mg, 50mg 75mg and 100mg Tablets, (100mg tablet not BCF)
‡Amlodipine Besylate (Norvasc®) 2.5mg, 5mg and 10mg Tablets
Amlodipine-Benazepril (Lotrel®) 2.5mg/10mg, 5mg/10mg, 5mg/20mg, 5mg/40mg, 10mg/20mg and 10mg/40mg Capsules (10mg/20mg not available)
Ammonium Lactate (Lac-Hydrin®) 12% Topical Lotion, 225gm
‡Amoxicillin (Amoxil®) 250mg and 500mg Capsules
Amoxicillin (Amoxil®) 875mg Tablet
‡Amoxicillin (Amoxil®) 250mg/5mL and 400mg/5mL Oral Suspensions
‡Amoxicillin-Potassium Clavulanate (Augmentin®) 125-31.25mg/5mL and 200mg-28.5mg/5mL Oral Suspensions, (Available within 1 duty day per HA Policy 04-032)
‡Amoxicillin-Potassium Clavulanate (Augmentin®) 250mg-62.5 mg/5mL, Oral Suspension
‡Amoxicillin-Potassium Clavulanate (Augmentin®) 400mg-57mg/5mL, Oral Suspension

‡Amoxicillin-Potassium Clavulanate (Augmentin®) 600mg-42.9mg/5mL, Oral Suspension
 ‡Amoxicillin-Potassium Clavulanate (Augmentin®) 250mg Tablets (Available within 1 duty day per HA Policy 04-032)
 ‡Amoxicillin-Potassium Clavulanate (Augmentin®) 500mg-125mg and 875mg-125mg Tablets
 Anagrelide (Agrylin®) 1mg Capsule
 Anastrozole (Arimidex®) 1mg Tablet
 ‡Apixaban (Eliquis®) 2.5mg and 5mg Tablets
 **Apremilast (Otezla®) 30mg Tablet, (Max 60 Day Supply) (PA FORM REQUIRED)
 ‡Aripiprazole (Abilify®) 2mg, 5mg, 10mg, 15mg and 20mg Tablets
 Armodafinil (Nuvigil®) 250mg Tablet, (C-IV)
 Armour Thyroid® (BRAND NAME) 15mg, 30mg, 60mg, 90mg and 120mg Tablets
 Ascorbic Acid (Vitamin C®) 500mg Tablet
 Aspirin, enteric coated (Ecotrin®) 81mg and 325mg Tablets
 Aspirin-Dipyridamole ER (Aggrenox®) 25mg-200mg Capsule
 ‡Atenolol (Tenormin®) 25mg, 50mg and 100mg Tablets
 Atomoxetine (Strattera®) 18mg, 25mg, 40mg, 60mg and 80mg Capsules
 ‡Atorvastatin Sodium (Lipitor®) 10mg, 20mg, 40mg and 80mg Tablets
 Azathioprine (Imuran®) 50mg Tablet
 Azelaic Acid (Finacea®) 15% Topical Gel and Foam, 50gm
 Azelastine (Astelin®) 0.1% (137mcg/dose) Nasal Spray (Max 6 units/90 days)
 Azelastine (Astelin®) 0.05% Eye Solution. 6mL
 ‡Azithromycin (Zithromax®) 250mg and 500mg Tablets
 ‡Azithromycin (Zithromax® Z-Pack®) 250mg Tablet
 ‡Azithromycin (Zithromax®) 1g Oral Packet
 Azithromycin (Zithromax®) 100mg/5mL Oral Suspension
 ‡Azithromycin (Zithromax®) 200mg/5mL Oral Suspension
 Bacitracin 500units/g Topical Ointment, 28gm
 Baclofen (Lioresal®) 10mg and 20mg Tablets
 Baloxavit (Xofluza®) 20mg, 40mg and 80mg Tablets, (Limit 1 pack no refills)
 Benazepril (Lotensin®) 5mg, 10mg, 20mg and 40mg Tablets
 Benzocaine-Menthol (Cepacol®) 15mg-3.6mg Oral Lozenge (18/box)
 Benzonatate (Tessalon® Perles) 100mg and 200mg Capsules
 Benzoyl Peroxide 2.5% Topical Gel, 60gm
 Benzoyl Peroxide 5% and 10% Topical Cleanser, 142gm
 Benzoyl Peroxide 10% Topical Gel, 45gm
 ‡Benzotropine Mesylate (Cogentin®) 1mg, Tablet
 ‡Benzotropine Mesylate (Cogentin®) 0.5mg and 2mg Tablets, (Available within 1 duty day per HA Policy 04-032)
 Betamethasone Dipropionate (Diprolene®) 0.05% Topical Cream and Ointment, 45gm
 Betamethasone Dipropionate (Diprolene®) 0.05% Topical Lotion, 60mL
 Betamethasone Dipropionate (Augmented) (Diprolene Aug®) 0.05% Topical Cream and Ointment 15gm
 Betamethasone Dipropionate (Augmented) (Diprolene Aug®) 0.05% Topical Lotion, 60mL
 Betamethasone Valerate (Betaderm®) 0.1% Topical Cream, 15gm
 Betamethasone Valerate (Betaderm®) 0.1% Topical Lotion, 60mL
 ‡Bicalutamide (Casodex®) 50mg Tablet
 Bimatoprost (Lumigan®) 0.01% Eye Solution, 2.5mL
 Bisacodyl EC (Dulcolax®) 5mg Tablet
 Bismuth Subcitrate Potassium-Metronidazole-Tetracycline (Pylera®) 140mg-125mg-125mg Therapy Pak
 Bismuth Subsalicylate (Pepto-Bismol®) 262mg Chew Tablet
 Bisoprolol Fumarate (Zebeta®) 5mg and 10mg Tablets
 ‡Brimonidine (Alphagan®) 0.2% Eye Solution, 5mL
 ‡Brimonidine (Alphagan-P®) 0.1% and 0.15% Eye Solution, 5mL

Brimonidine-Timolol (Combigan®) 0.2%-0.5% Eye Solution, 5mL
Brinzolamide-Brimonidine (Simbrinza®) 1%-0.2% Eye Solution, 8mL
Bromocriptine Mesylate (Parlodel®) 2.5mg Tablet
Brompheniramine-Pseudoephed-Dextromethorphan (Bromfed-DM®) 2mg-30mg-10mg/5mL Oral Syrup
Budesonide (Entocort-EC®) 3mg Tablet
Budesonide (Pulmicort Respules®) 0.25mg/2mL and 0.5mg/2mL Inhalant Solution Nebules, (30 Units/box; Max 180 Units/90 days)
Budesonide/Glycopyrrolate/Formoterol (Breztri Aerosphere) 160mcg-9mcg-4.8mcg Oral Inhaler (Max 3 inhalers/90 days)
Bumetanide (Bumex®) 1mg and 2mg Tablet
‡Bupropion Hydrochloride (Wellbutrin®) 75mg and 100mg Tablets, (Not authorized for smoking cessation)
‡Bupropion Hydrochloride SR (Wellbutrin SR®) 100mg, 150mg, and 200mg Tablets, (200mg not BCF)
‡Bupropion Hydrochloride SR (Zyban®) 150mg Tablet, (Available within 1 duty day per HA Policy 04-032)
‡Bupropion Hydrochloride XL (Wellbutrin XL®) 150mg and 300mg Tablets
‡Buspirone (Buspar®) 5mg, 10mg, 15mg and 30mg Tablets
‡Butalbital-Acetaminophen-Caffeine (Fioricet) 50mg/325mg/40mg Tablet
Butorphanol Tartrate (Stadol®) 10mg/mL Nasal Spray, (Max 6 bottles/45 days) (C-IV)
Cabergoline (Dostinex®) 0.5mg Tablet
‡Calcipotriene (Dovonex®) 0.005% Topical Cream, 60gm
Calcitonin (Miacalcin®) 200 Units Nasal Spray
Calcitriol (Rocaltrol®) 0.25mg and 0.5mg Capsules
Calcium Carbonate-Vitamin D 600mg-400unit Tablet
Candesartan (Atacand®) 8mg, 16mg and 32mg Tablets
Capsaicin (Deloric®) 0.025% Topical Cream, 60gm
‡Captopril (Capoten®) 125mg
‡Captopril (Capoten®) 12.5mg, 50mg, and 100mg Tablets, (Available within 1 duty day per HA Policy 04-032)
‡Carbamazepine (Tegretol®) 100mg/5mL Oral Solution, (Available within 1 duty day per HA Policy 04-032)
‡Carbamazepine (Tegretol®) 100mg Chewable Tablet
‡Carbamazepine (Tegretol®) 200mg Tablet
‡Carbamazepine ER (Tegretol® ER) 200mg Capsule
‡Carbamazepine ER (Tegretol® ER) 200mg and 400mg Tablet
Carbamide Peroxide (Debrox®) 6.5% Ear Solution, 15mL
‡Carbidopa-Levodopa (Sinemet®) 10mg-100mg, 25mg-100mg and 25mg-250mg Tablets
Carbidopa-Levodopa CR (Sinemet CR®) 25mg-100mg and 50mg-200mg Tablets
Carboxymethylcellulose (Refresh Plus®) 0.5% Eye Dropper, (0.4mL single use containers/50/box-preservative free)
Carboxymethylcellulose (Refresh Tears®) 0.5% Eye Drop, 15mL
Carisoprodol (Soma®) 350mg Tablet, (C-IV)
‡Carvedilol (Coreg®) 3.125mg, 6.25mg, 12.5mg and 25mg Tablets
Carvedilol CR (Coreg CR®) 10mg, 20mg, 40mg and 80mg Capsules
Cefdinir (Omnicef®) 300mg Capsule
Cefdinir (Omnicef®) 125mg/5mL, (Available within 1 duty day per HA Policy 04-032)
Cefdinir (Omnicef®) 250mg/5mL Oral Suspension, 100mL
Cefprozil (Cefzil®) 500mg Tablets
Cefuroxime (Ceftin®) 250mg and 500mg Tablets
‡Celecoxib (Celebrex®) 100mg and 200mg Capsules
‡Celecoxib (Celebrex®) 50mg and 400mg Capsules (Available within 1 duty day per HA Policy 04-032)
‡Cephalexin (Keflex®) 250mg and 500mg Capsules
‡Cephalexin (Keflex®) 250mg/5mL Oral Suspension, 200mL
Cetirizine Hydrochloride (Zyrtec®) 10mg Tablet

Cetirizine Hydrochloride (Zyrtec®) 5mg/5mL Oral Syrup, 120mL
Cetirizine Hydrochloride -Pseudoephedrine (Zyrtec-D®) 5mg-120mg Tablet
Cevimeline (Evoxac®) 30mg Tablet
Chlordiazepoxide-Clindinium (Librax®) 5mg-2.5mg Capsule
‡Chlorhexidine Gluconate (Periogard®) 0.12% Oral Rinse, 473mL
Chlorhexidine Gluconate (Hibclens®) 4% Solution, 237mL
Chlorpheniramine (Chlor-Trimeton®) 4mg Tablet
‡Chlorthalidone (Hygroton®) 25mg and 50mg Tablets
Cholecalciferol (Vit D3®) 1000unit Tablet
Cholecalciferol (Vitamin D®) 400unit/mL Oral Drops
Cholestyramine w/Aspartamine (Prevlite®) 4gm Oral Powder
Cholestyramine w/Sugar (Questran®) 4gm Oral Powder
Ciclopirox (Loprox®) 8% Top Solution, 6.6mL
Cilostazol (Pletal®) 50mg and 100mg Tablets
Cimetidine 300mg and 400mg Tablets
Cinacalcet (Sensipar®) 30mg Tablet
Ciprofloxacin (Ciloxan®) 0.3% Eye Solution, 5mL
‡Ciprofloxacin (Cipro®) 250mg, 500mg and 750mg Tablets
‡Ciprofloxacin (Cipro®) 250mg/5mL Oral Suspension, 100mL (Available within 1 duty day per HA Policy 04-032)
Ciprofloxacin-Dexamethasone (Ciprodex®) 0.1%-0.3% Ear Suspension, 7.5mL
Ciprofloxacin-Hydrocortisone (Cipro-HC®) Ear Suspension, 10mL
‡Citalopram (Celexa®) 10mg/5mL Oral Solution, (Available within 1 duty day per HA Policy 04-032)
‡Citalopram (Celexa®) 10mg, 20mg and 40mg Tablets
Clarithromycin (Biaxin®) 500mg Tablets
Clindamycin Palmitate Hcl (Cleocin®) 75mg/5mL Oral Solution
‡Clindamycin (Cleocin®) 150mg and 300mg Capsules
Clindamycin (Cleocin-T®) 1% Topical Gel, 30g
Clindamycin (Cleocin-T®) 1% Topical Lotion, 60mL
‡Clindamycin (Cleocin-T®) 1% Topical Solution, 60mL
‡Clindamycin (Cleocin®) 2% Vaginal Cream, 40gm
Clindamycin Phosphate-Benzoyl Peroxide (Benzaclin®) 1%-5% Topical Gel, 50gm
‡Clindamycin Phosphate-Benzoyl Peroxide (Duac®) 1.2%-5% Topical Gel, 45gm
‡Clobetasol (Temovate®) 0.05% Cream and Ointment, 30gm
Clobetasol (Temovate®) 0.05% Topical Foam, 50gm
Clobetasol (Clobex®) 0.05% Topical Shampoo, 118mL
Clobetasol (Temovate®) 0.05% Topical Solution, 50mL
Clobetasol (Temovate®) 0.05% Topical Gel, 30gm
Clobetasol (Temovate®) 0.05% Topical Lotion, 118mL
Clobetasol Emollient 0.05% Topical Cream 60gm
Clomiphene (Clomid®) 50mg Tablet
Clomipramine (Anafranil®) 25mg Capsule
‡Clonazepam (Klonopin®) 0.5mg, 1mg and 2mg Tablets, (C-IV) (1mg and 2mg not BCF)
‡Clonidine (Catapres®) 0.1mg, 0.2mg and 0.3mg Tablets
Clonidine (Catapres-TTS®) 0.1mg and 0.2mg Topical Patches
‡Clopidogrel (Plavix®) 75mg Tablet
‡Clopidogrel (Plavix®) 300mg Tablet (Available within 1 duty day per HA Policy 04-032)
Clotrimazole (Lotrimin®) 1% Topical Cream, 28.35gm
Clotrimazole AF (Lotrimin AF®) 1% Topical Solution, 10mL
Clotrimazole Troche (Mycelex®) 10mg Tablet
Clotrimazole-Betamethasone (Lotrisone®) 1%-0.05% Topical Cream, 15gm and 45gm
Colchicine (Colcrys®) 0.6mg Tablet

‡Colestipol (Colestid®) 1gm Tablet
Cyanocobalamin (Vit B12®) 500mcg and 1000mcg Tablets
Cyanocobalamin (Vit B12®) 1000mcg mL Vial, 1mL
‡Cyclobenzaprine (Flexeril®) 5mg and 10mg Tablets, (5mg not BCF)
**Cyclosporine (Restasis®) 0.05% Eye Suspension, 60 Single Use Dropperettes, (PA FORM REQUIRED)
‡Cyproheptadine (Periactin®) 4mg Tablet
‡Cyproheptadine (Periactin®) 2mg/5mL Oral Syrup
Dabigatran (Pradaxa®) 75mg and 150mg Capsules
Dapsone 25mg and 100mg Tablets
Desmopressin Acetate (DDAVP®) 0.2mg Tablet
Desogestrel-Ethinyl Estradiol (Bekyree®) 0.15mg-0.02mg Tablet, (Generic Equivalent Azurette®, Kariva®, Mircette®)
Desogestrel-Ethinyl Estradiol (Apri®) 0.15mg-30mcg Tablet, (Generic equivalent Cyred®, Ortho-Cept®, Reclipsen®, Emoquette®, Enskyce®, Isibloom®)
Desonide (Desowen®) 0.05% Topical Cream and Ointment, 15gm and 60gm
Desoximetasone (Topicort®) 0.05% Topical Cream and Ointment, 60gm
Desvenlafaxine (Pristiq®) 50mg and 100mg Tablet
Dexamethasone (Decadron®) 0.5mg, 0.75mg and 4mg Tablets
Dexamethasone (Decadron®) 0.1mg/mL Oral Solution
Dexmethylphenidate (Focalin®) 5mg and 10mg Tablets, (C-II) Max 90 day supply, no refills
Dexmethylphenidate XR (Focalin XR®) 5mg, 10mg, 15mg, 20mg, 25mg and 30mg Capsules (C-II) Max 90 day supply, no refills
‡Dextroamphetamine-Amphetamine (Adderall®) 5mg, 10mg, 15mg, 20mg, and 30mg Tablets, (C-II) Max 90 day supply, no refills
‡Dextroamphetamine-Amphetamine ER (Adderall XR®) 5mg, 10mg, 15mg, 20mg, 25mg and 30mg Capsules (C-II) Max 90 day supply, no refills
Diazepam (Diastat Acudial®) 5mg/7.5mg/10mg Rectal Kit, (C-IV)
‡Diazepam (Valium®) 2mg, 5mg and 10mg Tablets, (C-IV) (2mg and 10mg not BCF)
Diclofenac Potassium (Cataflam®) 50mg Tablet
Diclofenac Sodium (Voltaren®) 1% Topical Gel, 10 g
**Diclofenac Sodium (Solaraze®) 3% Topical Gel, 100g (PA FORM REQUIRED)
Diclofenac Sodium (Voltaren®) 50mg and 75mg SR Tablets
Diclofenac Sodium XR (Voltaren XR®) 100mg Tablet
Diclofenac Sodium (Voltaren®) 0.1% Eye Solution, 5mL
Diclofenac-Misoprostol (Arthrotec®) 75mg-200mcg Tablet
‡Dicloxacillin (Dynapen®) 250mg (Available within 1 duty day per HA Policy 04-032)
‡Dicloxacillin (Dynapen®) 500mg Capsule
‡Dicyclomine (Bentyl®) 10mg Capsule
‡Dicyclomine (Bentyl®) 20mg Tablet
Difluprednate (Durezol®) 0.05% Eye Solution 5mL
‡Digoxin (Lanoxin®) 125mcg and 250mcg Tablets
‡Diltiazem (Cardizem®) 30mg and 60mg Tablets
Diltiazem CD (Cardizem CD®) 120mg, 180mg, 240mg, 300mg and 360mg Capsules
‡Diltiazem ER (Tiazac®) 120mg, 180mg, 240mg, 300mg and 360mg Capsules
‡Diltiazem ER (Tiazac®) 420mg Capsule, (Available within 1 duty day per HA Policy 04-032)
Diphenhydramine (Benadryl®) 12.5mg/5mL Oral Suspension, 120mL
Diphenhydramine (Benadryl®) 25mg Capsule
Diphenhydramine-Lidocaine HCl-Magnesium/Aluminum hydroxide-Simethicone (First Mouthwash BLM®) 0.2gm-1.6gm-3.15gm-0.315gm/236mL Oral Solution
Diphenoxylate-Atropine (Lomotil®) 0.025mg-2.5mg Tablet, (C-V)
‡Divalproex (Depakote Sprinkle®) 125mg Capsule (Available within 1 duty day per HA Policy 04-032)
‡Divalproex (Depakote®) 250mg and 500mg Tablets

†Divalproex-ER (Depakote-ER®) 250mg and 500mg ER Tablets
 Docusate Sodium (Colace®) 100mg Capsule
 Dofetilide (Tikosyn®) 250mg and 500mg Capsules
 Donepezil (Aricept®) 5mg and 10mg Tablets
 Dorzolamide (Trusopt®) 2% Eye Solution, 10mL
 Dorzolamide-Timolol (Cosopt®) 2%-0.5% Eye Solution, 10mL
 Doxazosin (Cardura®) 1mg, 2mg, 4mg, and 8mg Tablets
 †Doxepin (Sinequan®) 10mg and 25mg Capsules
 †Doxepin (Sinequan®) 50mg and 75mg Capsules, (Available within 1 duty day per HA Policy 04-032)
 †Doxepin (Sinequan®) 10mg/mL Oral Solution, (Available within 1 duty day per HA Policy 04-032)
 Doxycycline Hyclate (Alodox®) 20mg Tablet
 †Doxycycline Hyclate (Vibramycin®) 50mg and 100mg Capsules, (50mg not BCF)
 †Doxycycline Hyclate (Vibra-Tabs®) 50mg and 100mg Tablets, (50mg not BCF)
 †Doxylamine Succinate 25mg Tablet (Available within 1 duty day per HA Policy 04-032)
 Dronabinol (Marinol®) 2.5mg Capsule
 Dronedarone (Multaq®) 400mg Tablet
 †Drospirenone-Ethinyl Estradiol (Loryna®) 0.02mg-3mg (28) Tablet, (Generic Equivalent Yaz®, Gianvi®)
 †Drospirenone-Ethinyl Estradiol (Ocella®) 3mg/30mcg Tablet, (Generic Equivalent Syeda®, Yasmin®)
 **Dulaglutide (Trulicity®) 0.75mg/0.5mL, 1.5mg/0.5 mL, 3mg/0.5mL and 4.5mg/0.5mL Pen Injectors,
 (PA FORM REQUIRED)
 Duloxetine (Cymbalta®) 20mg, 30mg and 60mg Capsules
 **Dupilumab (Dupixent®) 300mg/2mL Injection Syringe, (PA FORM REQUIRED)
 **Dutasteride (Avodart®) 0.5mg Tablet, (PA FORM REQUIRED)
 Eletriptan (Relpax®) 40mg Tablets, (Max 12 tabs/30 days or 36 tabs/90 days)
 **Eluxadoline (Viberzi®) 75mg Tablet, (PA FORM REQUIRED)
 **Empagliflozin (Jardiance®) 10mg and 25mg Tablets, (PA FORM REQUIRED)
 **Empagliflozin-Linagliptin (Glyxambi®) 25mg-5mg Tablet, (PA FORM REQUIRED)
 **Empagliflozin-Metformin XR (Synjardy XR®) 10mg-1000mg and 12.5mg-1000mg Tablets (PA FORM
 REQUIRED)
 Emtricitabine-Tenofovi (Truvada®) 200mg-300mg Tablet
 Enalapril (Vasotec®) 5mg, 10mg and 20mg Tablets
 †Enoxaparin (Lovenox®) 40mg/0.4mL, 60mg/0.6mL, 80mg/0.8mL, and 100mg/mL Prefilled Syringes
 †Enoxaparin (Lovenox®) 30mg/0.3mL, 120mg/0.8mL and 150mg/mL Prefilled Syringes, (Available within
 1 duty day per HA Policy 04-032)
 Epinephrine (Epipen-JR®) 0.15mg Auto Injection Syringe
 Epinephrine (Epipen®) 0.3mg Auto Injection Syringe
 Eplerenone (Inspra®) 25mg Tablet
 **Erenumab (Aimovig®) 70mg/mL Sureclick Auto Injector, (PA FORM Required)
 **Erenumab (Aimovig®) 140mg/mL Sureclick Auto Injector, (PA FORM Required)
 Ergocalciferol (Vitamin D2®) 50,000Units (1.25mg) Capsule
 †Erythromycin Base in Ethanol (Eryderm®) 2% Topical Solution, 60mL
 †Erythromycin Base in Ethanol (Erygel®) 2% Topical Gel, 30gm, (Available within 1 duty day per HA
 Policy 04-032)
 †Erythromycin (Ery-Tab®) 250mg Enteric Coated Tablet (Available within 1 duty day per HA Policy 04-
 032)
 †Erythromycin (Ilotycin®) 5mg/g Eye Ointment, 3.5gm
 †Erythromycin Ethysuccinate (EES®) 200mg/5mL Oral Suspension, (Available within 1 duty day per HA
 Policy 04-032)
 †Erythromycin Stearate (Erthrocin®) 250mg Tablet, (Available within 1 duty day per HA Policy 04-032)
 Escitalopram (Lexapro®) 5mg, 10mg and 20mg Tablets
 **Esomeprazole (Nexium®) 20mg and 40mg Capsules, (PA FORM REQUIRED)
 Estradiol (Climara®) 0.25mg, 0.0375mg, 0.5mg and 0.075mg Topical Patches

Estradiol (Climara®) 0.06mg and 0.1mg Topical Patches, (Available within 1 duty day per HA Policy 04-032)

Estradiol (Estrace®) 0.01% Cream, 42.5gm

Estradiol (Estrace®) 0.5mg, 1mg and 2mg Tablets

Estradiol (Vagifem®) 10mcg Vaginal Tablet

Estradiol (Vivelle-Dot®) 0.0375mg, 0.025mg, 0.05mg, 0.075mg and 0.1mg Topical Patches

Estradiol-Norethindrone (Activella®) 0.5mg-0.1mg and 1mg-0.5mg Tablets

Estradiol-Norethindrone (Combipatch®) 0.05mg-0.14mg Topical Patch

Estrogen-Methyltestosterone (Estratest-HS®) 0.625mg-1.25mg Tablet, (C-III)

Estrogen-Methyltestosterone (Estratest®) 1.25mg-2.5mg Tablet, (C-III)

‡Estrogen, Conjugated (Premarin®) 0.3mg, 0.45mg, 0.625mg, 0.9mg and 1.25mg Tablets

‡Estrogen, Conjugated (Premarin®) 0.625mg/gm Vaginal Cream, 30gm

‡Estrogens, conjugated-Medroxyprogesterone Acetate (PremPro®) 0.3mg-1.5mg, 0.45mg-1.5mg, 0.625mg-2.5mg and 0.625mg-5mg Tablets

Eszopiclone (Lunesta) 1mg, 2mg and 3mg Tablets, (C-IV)

‡Ethambutol (Myambutol®) 100mg and 400mg Tablets

Ethinodiol-Ethinyl Estradiol (Zovia 1/35®) 1mg-35mcg Tablet, (Generic Equivalent Demulin 1/35®, Kelnor 1/35®)

Etodolac (Lodine®) 400mg Tablet

Etonogestrel-Ethinyl Estradiol (NuvaRing®) 0.12mg-0.015mg Vaginal Ring

**Evolocumab (Repatha Sureclick®) 140mg/mL Pen Injector, (PA FORM REQUIRED)

**Evolocumab (Repatha Pushtronex®) 420mg/3.5mL Pen Injector, (PA FORM REQUIRED)

Exemestane (Aromasin®) 25mg Tablet

**‡Exenatide Microspheres (Bydureon Bcise®) 2mg/0.85mL Auto-Injector Pen, (PA FORM REQUIRED)

Ezetimibe (Zetia®) 10mg Tablet

Famciclovir (Famvir®) 500mg

Famotidine (Pepcid®) 40mg/5mL Suspension

Famotidine (Pepcid®) 20mg and 40mg Tablets

Felodipine ER (Plendil®) 5mg and 10mg Tablets

Fenofibrate 54mg Tablet

Fenofibrate (Triglide®) 160mg Tablet

**Fenofibrate Acid DR (Trilipix®) 135mg Capsule, (PA FORM REQUIRED)

Fenofibrate, Micronized (Lofibra®) 134mg Capsule

‡Fenofibrate, Nanocrystallized (Tricor®) 48mg and 145mg Tablets

Ferrous Gluconate (Ferate®) 324mg Tablet

‡Ferrous Sulfate (Feosol®) 325mg Tablet

Ferrous Sulfate (Feosol®) 15mg/mL Oral Drops, 50mL

Fexofenadine (Allegra®) 30mg/5mL Oral Suspension, 120mL

Fexofenadine (Allegra®) 60mg and 180mg Tablets

Fexofenadine-Pseudoephedrine (Allegra-D®) 60mg-120mg Tablet

Fidaxomicin (Difcid®) 200mg Tablet

‡Finasteride (Proscar®) 5mg Tablet

Flecainide (Tambocor®) 50mg and 100mg Tablets

‡Fluconazole (Diflucan®) 100mg, 150mg and 200mg Tablets, (100 and 200mg Tablets not BCF)

Fluconazole (Diflucan®) 10mg/mL and 40mg/mL Oral Suspensions

Fludrocortisone (Florinef®) 0.1mg Tablet

Fluocinolone (Dermotic®) 0.01% Ear Drops

Fluocinolone (Derma-Smoothe®) 0.01% Topical Body Oil

Fluocinolone (Derma-Smoothe-FS®) 0.01% Topical Scalp Oil

Fluocinolone (Synalar®) 0.01% Topical Solution, 60mL

Fluocinolone (Flurosyn®) 0.025% Topical Cream, 60gm

Fluocinolone (Synalar®) 0.025% Topical Ointment, 60gm

‡Fluocinonide (Lidex®) 0.05% Topical Cream and Ointment, 15g and 60g
 Fluocinonide (Lidex®) 0.05% Topical Solution 20mL
 Fluorometholone (FML®) 0.1% Eye Solution, 5mL
 Fluorouracil (Efudex®) 5% Topical Cream, 40gm
 ‡Fluoxetine (Prozac®) 10mg, 20mg and 40mg Capsules
 ‡Fluoxetine (Prozac®) 20mg/5mL Oral Solution, (Available within 1 duty day per HA Policy 04-032)
 **Fluticasone Furoate (Arnuity Ellipta®) 100mcg Oral Inhaler, (PA FORM REQUIRED) (Max 3 inhalers/90 Days)
 ‡Fluticasone (Flovent HFA®) 44mcg, 110mcg and 220mcg Oral Inhalers, 13g (Max 6 inhalers/90 Days)
 ‡Fluticasone (Flovent Diskus®) 50mcg, 100mcg and 250mcg Oral Inhalers, (Max 3 inhalers/90 Days)
 ‡Fluticasone (Flonase®) 50mcg Nasal Spray, 16gm
 ‡Fluticasone-Salmetero (Advair Diskus®) 100/50, 250/50 and 500/50 Oral Inhalers, (Max 3 Inhalers/90 Days)
 ‡Fluticasone-Salmeterol (Advair HFA®) 45-21mg, 115-21 and 230-21 Oral Inhalers, (Max 3 inhalers/90 Days)
 Fluticasone-Umeclidinium-Vilanterol (Trelegy Ellipta®) 100mg-62.5mcg-25mcg and 200mg-62.5mcg-25mcg Oral Inhalers
 Fluvoxamine Maleate (Luvox®) 50mg and 100mg Tablets
 ‡Folic Acid 1mg Tablet
 Fosfomycin (Monurol®) 3gm Oral Packet
 Fosinopril (Monopril®) 10mg, 20mg and 40mg Tablets
 **Fremanezumab (Ajovy®) 225mg/1.5mL Syringe, (PA FORM REQUIRED) (Max 3 syringes/90 day supply)
 ‡Furosemide (Lasix®) 10mg/mL Oral Solution 60mL, (Available within 1 duty day per HA Policy 04-032)
 ‡Furosemide (Lasix®) 20mg, 40mg and 80mg Tablets
 ‡Gabapentin (Neurontin®) 100mg, 300mg and 400mg Capsules
 ‡Gabapentin (Neurontin®) 600mg and 800mg Tablets
 **Galcanezumab (Emgality®) 120mg/mL Pen Injector (PA FORM REQUIRED)
 ‡Gemfibrozil (Lopid®) 600mg Tablet
 Gentamycin (Garamycin®) 0.1% Topical Ointment 15gm
 ‡Gentamycin (Garamycin®) 0.3% Eye Ointment, 3.5g (Check with Pharmacy for availability) (Available within 1 duty day per HA Policy 04-032)
 ‡Gentamycin (Garamycin®) 0.3% Eye Solution, 5mL (Available within 1 duty day per HA Policy 04-032)
 Glimepiride (Amaryl®) 1mg, 2mg and 4mg Tablets
 ‡Glipizide (Glucotrol®) 5mg and 10mg Tablets
 ‡Glipizide XL (Glucotrol XL®) 2.5mg, 5mg and 10mg Tablets
 Glucagon (Glucagon Emergency Kit®) 1mg Syringe Kit
 ‡Glyburide (Diabeta®, Micronase®) 1.25mg Tablet (Available within 1 duty day per HA Policy 04-032)
 ‡Glyburide (Diabeta®, Micronase®) 2.5mg and 5mg Tablets
 ‡Glyburide, micronized (Glynase®) 1.5mg, 3mg and 6mg Tablets, (Available within 1 duty day per HA Policy 04-032)
 Glyburide-Metformin (Glucoavance®) 1.25mg-250mg, 2.5mg-500mg and 5mg-500mg Tablets
 Glycopyrrolate (Robinul®) 1mg Tablet
 Glycopyrrolate (Robinul Forte®) 2mg Tablet
 ‡Griseofulvin (Grifulvin-V®) 125mg/5mL Oral Suspension, 120mL (Available within 1 duty day per HA Policy 04-032)
 ‡Griseofulvin Ultramicrosized (Gris-Peg®) 125mg Tablet, (Available within 1 duty day per HA Policy 04-032)
 ‡Griseofulvin Ultramicrosized (Gris-Peg®) 250mg and 500mg Tablets
 Guaifenesin (Robitussin®) 100mg/5mL Oral Syrup, 120mL
 ‡Guaifenesin ER (Mucinex®) 600mg Tablet
 Guaifenesin-Codeine (Robitussin-AC®) 100mg-10mg/5mL Oral Syrup, 120mL, (C-V)
 Guaifenesin-Dextromethorphan (Robitussin-DM®) 100mg-10mg/5mL Oral Syrup, 120mL
 Guaifenesin-Dextromethorphan (Mucinex DM®) 600mg-30mg Tablet, (20 Tablets/Box)
 Guaifenesin-Pseudoephedrine (Mucinex-D®) 600mg-60mg Tablet, (18 Tablets/Box)

Guanfacine (Tenex®) 1mg and 2mg Tablets
 Guanfacine ER (Intuniv®) 1mg, 2mg and 3mg Tablets
 Halobetasol Propionate (Ultravate®) 0.05% Topical Ointment, 50gm
 Haloperidol (Haldol®) 5mg Tablet
 †Hydralazine (Apresoline®) 10mg, 25mg and 50mg Tablets
 †Hydrochlorothiazide (HCTZ®) 12.5mg Capsule
 †Hydrochlorothiazide (HCTZ®) 12.5mg, 25mg and 50mg Tablets, (12.5mg Tablet not BCF)
 Hydrocodone-Acetaminophen (Norco®) 5mg-325mg, 7.5mg-325mg and 10mg-325mg Tablets (C-II) (90-day max, **no** refills)
 Hydrocodone-Chlorpheniramine (Tussionex®) 10mg-8mg/5mL, 118mL bottle (will not break bottles) (C-II) (90-day max, **no** refills)
 Hydrocodone-Ibuprofen (Vicoprofen®) 7.5mg-200mg Tablet (C-II) (90-day max, **no** refills)
 Hydrocortisone 1% Topical Cream and Ointment, 30gm
 Hydrocortisone (Anusol-HC®) 2.5% Rectal Cream, 28gm
 Hydrocortisone (Micort-HC) 2.5% Topical Cream, 30gm
 Hydrocortisone (Micort-HC) 2.5% Topical Ointment, 20gm
 Hydrocortisone (Cortef®) 5mg and 10mg Tablets
 †Hydrocortisone Acetate (Anusol HC®) 25mg Rectal Suppository
 Hydrocortisone Valerate (Westcort®) 0.2% Topical Cream, 15gm
 Hydrocortisone-Pramoxine (ProctoFoam HC®) 1%-1% Topical Foam, 10gm
 Hydromorphone Hydrochloride (Dilaudid®) 2mg and 4mg Tablets
 **Hydroxychloroquine (Plaquenil®) 200mg Tablet, (PA FORM REQUIRED)
 Hydroxyurea (Hydrea®) 500mg Capsule
 †Hydroxyzine Hydrochloride (Atarax®) 10mg, 25mg and 50mg Tablets
 †Hydroxyzine Hydrochloride (Atarax®) 10mg/5mL Oral Syrup
 Hydroxyzine Pamoate (Vistaril®) 25mg and 50mg Capsules
 Hyoscyamine Sulfate (Levsin SL®) 0.125mg Sublingual Tablet
 Hyoscyamine Sulfate (Levsinex®) 0.375mg Tablet
 Hyoscyamine-Methenamine-Methylene Blue-Sodium Biphosphate (Urogesic Blue®) 0.12-81.6-10.8-40.8mg Tablet
 Ibandronate (Boniva®) 150mg Tablet
 Ibuprofen (Motrin®) 100mg/5mL Oral Suspension, 120mL
 †Ibuprofen (Motrin®) 400mg, 600mg, and 800mg Tablets
 **Icosapent Ethyl (Vascepa®) 1g Capsule (PA FORM REQUIRED)
 †Imipramine Hydrochloride (Tofranil®) 10mg, 25mg and 50mg Tablets
 †Imipramine Pamoate (Tofranil-PM®) 75mg Capsule
 Imiquimod (Aldara®) 5mg Topical Cream Packet
 Indapamide (Lozol®) 1.25mg and 2.5mg Tablets
 †Indomethacin (Indocin®) 25mg and 50mg Capsules
 Indomethacin SR (Indocin SR®) 75mg Capsule
 †Insulin Aspart (Novolog®) 100unit/mL Vial, 10mL
 †Insulin Aspart (Novolog®) 100unit/mL Cartridge, 3mL = 300units/cartridge
 †Insulin Aspart (Novolog®) 100unit/mL, 3mL = 300units insulin pen
 †Insulin Aspart Protamine Human-Insulin Aspart (Novolog 70/30®) 100unit/mL (70-30) Vial, 10mL (Available within 1 duty day per HA Policy 04-032)
 †Insulin Aspart Protamine Human-Insulin Aspart (Novolog 70/30 Flexpen®) 100unit/mL (70-30), 3mL = 300units insulin pen
 **Insulin Detemir (Levemir®) 100units/mL Vial, 10mL (PA FORM REQUIRED)
 **Insulin Glargine (Toujeo®) 300mg/mL (1.5mL) Insulin Pen, (PA FORM REQUIRED)
 †Insulin Glargine (Lantus®) 100units/mL Vial, 10mL
 †Insulin Glargine (Lantus Solostar®) 100units/mL Insulin 3mL = 300units insulin pen
 Insulin Lispro (Humalog®) 100units/mL Vial, 10mL
 Insulin Lispro (Humalog KwikPen®) 100units/mL, 3 mL = 300units insulin pen

Insulin Lispro-Lispro Protamine (Humalog 75/25 KwikPen®) 100unit/mL (75/25), 3mL = 300unit insulin pen
 †Insulin NPH Human Isophane (Novolin NPH®) 100unit/mL Vial, 10mL
 †Insulin NPH Human Isophane-Insulin Regular, human (Humulin 70/30®) 100unit/mL Vial, 10mL
 †Insulin Regular, human (Novolin R®) 100units/mL Vial, 10mL
 Insulin Regular, concentrated (U-500)(Humulin R-Concentrated®) 500unit/mL insulin Pen,
 †Ipratropium Bromide (Atrovent HFA®) 17mcg Oral Inhaler, 12.9g (Max 6 inhalers/90 days)
 †Ipratropium Bromide (Atrovent®) 0.2mg/mL (0.02 %) Inhalation Solution Nebules, (30units/box)
 Ipratropium (Atrovent®) 0.03% (21mcg) Nasal Spray, 15mL
 Ipratropium (Atrovent®) 0.06% (42mcg) Nasal Spray, 30mL
 Ipratropium-Albuterol (DuoNeb®) 0.5mg-3mg (2.5mg base)/3mL Inhalation Solution Nebules
 Ipratropium-Albuterol (Combivent Respimat®) 100mcg-20mcg Oral Inhaler, 4g (120 doses)
 Irbesartan (Avapro®) 75mg, 150mg and 300mg Tablets
 Irbesartan-Hydrochlorothiazide (Avalide®) 300mg-12.5mg Tablet
 †Isoniazid (INH®) 100mg and 300mg Tablets, (Available within 1 duty day per HA Policy 04-032)
 †Isosorbide Dinitrate (Isordil®) 5mg Tablet, (Available within 1 duty day per HA Policy 04-032)
 †Isosorbide Dinitrate (Isordil®) 10mg, 20mg and 30mg Tablets
 †Isosorbide Dinitrate-SR (Isordil Tembidi®) 40mg Tablet, (Available within 1 duty day per HA Policy 04-032)
 Isosorbide Mononitrate (Ismo®) 20mg Tablet
 †Isosorbide Mononitrate (Im-Dur®) 30mg, 60mg and 120mg Tablets
 Ivermectin (Stromectol®) 3mg Tablet
 Ketoconazole (Nizoral®) 2% Topical Cream, 15gm and 60gm
 †Ketoconazole (Nizoral®) 2% Topical Shampoo, 120mL
 Ketorolac (Acular LS®) 0.4% Eye Solution, 5mL
 Ketorolac (Acular®) 0.5% Eye Solution, 5mL
 Ketorolac Tromethamine (Toradol®) 10mg Tablet
 Labetalol (Trandate®) 100mg, 200mg and 300mg Tablets
 Lacosamide (Vimpat®) 150mg Tablet, (C-V)
 †Lactulose (Cephulac®) 10gm/15mL Oral Syrup
 Lamotrigine (Lamictal®) 25mg, 100mg, 150mg and 200mg Tablets
 †Latanoprost (Xalatan®) 0.005% Eye Solution, 2.5mL
 **Latanoprost-Netarsudil (Rocklatan®) 0.005%-0.02% Eye Solution
 Leflunomide (Arava®) 10mg and 20mg Tablets
 Letrozole (Femara®) 2.5mg Tablet
 Levalbuterol (Xopenex®) 1.25mg/3mL Inhalation Solution Nebules, 24 units/box
 Levetiracetam (Keppra®) 250mg, 500mg and 1000mg Tablets
 Levetiracetam (Keppra®) 100mg/mL Oral Solution
 †Levofloxacin (Levaquin) 25mg/mL Oral Solution, (Available within 1 duty day per HA Policy 04-032)
 †Levofloxacin (Levaquin®) 250mg, 500mg and 750mg Tablets
 †Levonorgestrel (Plan-B®) 1.5mg Tablet (Max 3 tabs/6months with no RX)
 †Levonorgestrel-Ethinyl Estradiol (Jolesa®) 0.15mg-30mcg (91) Tablet, (Generic Equivalent Quasense®, Introvale®)
 †Levonorgestrel-Ethinyl Estradiol (Larissa®) 0.1mg-20 mcg Tablet, (Generic Equivalent Orsythia®, Aubra®, Sronyx®, Lessina®, Aviane®, Vienva®, Lutera®)
 †Levonorgestrel-Ethinyl Estradiol (Levora®) 0.15mg-30mcg Tablet, (Generic Equivalent Chateal®, Altavera®, Portia®, Lillow®, Marlissa®)
 Levonorgestrel-Ethinyl Estradiol (Trivora-28®) Multiphasic Tablet, (Generic Equivalent Tri-Levlen®; Tri-Phasil®, Myzilra®, Enpresse®)
 †Levothyroxine Sodium (Synthroid® **this is BRAND NAME only**) 0.025mg, 0.05mg, 0.075mg, 0.088mg, 0.1mg 0.112mg, 0.125mg, 0.15mg, 0.137mg, 0.175mg, 0.2mg, and 0.3mg Tablets
 Lidocaine (Xylocaine®) 2% Viscous Oral Solution, 100mL

Lidocaine (Xylocaine®) 2% Topical Jelly, 30mL
Lidocaine (Xylocaine®) 5% Topical Ointment, 35.4gm
Lidocaine (Lidoderm®) 5% Topical Patch, 30 Patches/box, Max 270 patches/90 days)
Lidocaine-Prilocaine (Emla®) 2.5%-2.5% Topical Cream, 30gm
**Lifitegrast (Xiidra®) 5% Eye Solution, (PA FORM REQUIRED)
**Linaclotide (Linzess®) 72mcg, 145mcg and 290mcg Capsules, (PA FORM REQUIRED)
**Linagliptin (Tradjenta®) 5mg Tablet, (PA FORM REQUIRED)
Linezolid (Zyvox®) 600mg Tablet
Liothyronine Sodium (Cytomel®) 5mg Tablets
Lisdexamfetamine (Vyvanse®) 10mg, 20mg, 30mg, 40mg, 50mg, 60mg and 70mg Tablets
‡Lisinopril (Zestril®) 2.5mg, 5mg, 10mg, 20mg, 30mg, and 40mg Tablets
‡Lisinopril-Hydrochlorothiazide (Zestoretic®) 10mg-12.5mg, 20mg-12.5mg, and 20mg-25mg Tablets
‡Lithium Carbonate (Eskalith®) 150mg and 300mg Capsule
Lithium Carbonate (Lithotabs®) 300mg Tablet
Lithium Carbonate ER (Lithobid®) 300mg and 450mg Tablets
Lithium Citrate (Eskalith®) 8mEq/5mL Oral Solution, (Available within 1 duty day per HA Policy 04-032)
‡Loperamide (Imodium®) 2mg Capsule
Loratadine (Claritin®) 1mg/mL Oral Solution, 120mL
Loratadine (Claritin®) 10mg Tablet
Lorazepam (Ativan®) 0.5mg, 1mg and 2mg Tablets, (C-IV)
‡Losartan Potassium (Cozaar®) 25mg, 50mg and 100mg Tablets
‡Losartan Potassium-Hydrochlorothiazide (Hyzaar®) 50mg-12.5mg, 100mg-12.5mg and 100mg-25mg Tablets
Loteprednol (Lotemax®) 0.2% Eye Suspension, 5mL
Loteprednol (Lotemax®) 0.38% Eye Gel, 5gm
Loteprednol (Lotemax®) 0.5% Eye Suspension, 5mL
Lovastatin (Mevacor)® 10mg, 20mg and 40mg Tablets
**Lubiprostone (Amitiza®) 8mcg and 24mcg Capsules, (PA FORM REQUIRED)
Lurasidone (Latuda®) 60mg Tablet
Magnesium Oxide (Mag-OX®) 400mg Tablet
Meclizine Hydrochloride (Antivert®) 25mg Tablet
‡Medroxyprogesterone (Provera®) 2.5mg, 5mg and 10mg Tablets
Megestrol Acetate (Megace®) 40mg/mL Oral Suspension
Megestrol Acetate (Megace®) 20mg and 40mg Tablets
Melatonin 5mg tablet
‡Meloxicam (Mobic®) 7.5mg and 15mg Tablets
Memantine (Namenda®) 5mg and 10mg Tablets
Mesalamine (Apriso®) 0.375mg Capsule
Mesalamine (Canasa®) 1000mg Rectal Suppository
‡Mesalamine DR (Lialda®) 1.2g Tablet, (Generic Only)
Metaxalone (Skelaxin®) 800mg Tablet
‡Metformin Hydrochloride (Glucophage®) 500mg, 850mg and 1000mg Tablets
‡Metformin Hydrochloride ER (Glucophage ER®) 500mg and 750mg XR Tablets
Methenamine Hippurate (Hiprex®) 1gm Tablet
Methimazole (Tapazole®) 5mg and 10mg Tablets
‡Methocarbamol (Robaxin®) 500mg and 750mg Tablets
Methotrexate 2.5mg Tablet
Methotrexate (Rheumatrex®) 25mg/mL Vial, 2mL
‡Methylphenidate (Ritalin®) 5mg, 10mg and 20mg Tablets, (C-II) (90-day max, **no** refills)
Methylphenidate-ER (Ritalin LA®) 10mg, 20mg, 30mg and 40mg Capsules, (C-II) (90-day max, **no** refills)
‡Methylphenidate-ER (Concerta®) 18mg, 27mg, 36mg and 54mg Tablets, (C-II) (90-day max, **no** refills)

Methylphenidate XR (Quillivant XR) 5mg/mL Oral Solution, (C-II) (90-day max, **no** refills)(dispense qty 60mL or 180mL)

Methylprednisolone (Medrol®) 4mg 6-day Dose Pak

Methylprednisolone (Medrol®) 4mg Tablet

‡Metoclopramide (Reglan®) 10mg Tablets

‡Metoclopramide (Reglan®) 5mg/5mL Oral Syrup, (Available within 1 duty day per HA Policy 04-032)

Metolazone (Zaroxolyn®) 2.5mg and 5mg Tablets

‡Metoprolol Succinate (Toprol XL®) 25mg, 50mg, 100mg and 200mg Tablets, (200mg Tablet not BCF)

‡Metoprolol Tartrate (Lopressor®) 25mg, 50mg and 100mg Tablets

‡Metronidazole (Flagyl®) 250mg and 500mg Tablets

Metronidazole (MetroCream®) 0.75% Topical Cream, 45gm

Metronidazole (MetroGel®) 0.75% Topical Gel 45gm

‡Metronidazole (MetroGel®) 0.75% Vaginal Gel, 70gm

‡Metronidazole (MetroGel®) 1% Topical Gel, 60gm

Mexiletine (Mexitol®) 150mg Capsule

Miconazole (Monistat-7®) 2% Vaginal Cream, 45gm

Midodrine (Proamatine®) 5mg and 10mg Tablets

Mineral Oil/Petrolatum (Hydrocerin®) Topical Cream, 454gm

Mineral Oil-Petrolatum (Refresh-PM®) Eye Lubricant, 3.5gm

Minocycline (Minocin®) 50mg and 100mg Capsules

Minoxidil (Loniten®) 2.5mg Tablet

**Mirabegron ER (Myrbetriq®) 25mg and 50mg Tablets, (PA FORM REQUIRED)

Mirtazapine (Remeron®) 15mg, 30mg and 45mg Tablets

Misoprostol (Cytotec®) 200mg Tablet

Modafanil (Provigil®) 100mg and 200mg Tablets, (C-IV)

**Mometasone (Asmanex HFA) 100mcg Oral Inhaler (PA FORM REQUIRED)

Mometasone Furoate (Elocon®) 0.1% Topical Cream, 15gm and 45gm

Mometasone Furoate (Elocon®) 0.1% Topical Ointment, 45gm

Mometasone Furoate (Elocon®) 0.1% Topical Solution/Lotion, 60mL

‡Montelukast sodium (Singulair®) 4mg Oral Packet

‡Montelukast Sodium (Singulair®) 4mg and 5mg Chewable Tablets

‡Montelukast Sodium (Singulair®) 10mg Tablet

Morphine Sulfate (MSIR®) 15mg Tablets, (C-II) (90-day max, **no** refills)

‡Morphine Sulfate ER (MS Contin®) 15mg and 30mg ER Tablets, (C-II) (90-day max, **no** refills)

‡Morphine Sulfate ER (MS Contin®) 60mg, 100mg and 200mg Tablets, (C-II) (90-day max, **no** refills)
(Available within 3-5 duty days per HA Policy 04-032)

Moxifloxacin (Vigamox®) 1.5% Eye Solution, 3mL

Multi-Vitamins (Multivitamin Rugby® Brand or Equivalent) Tablet

Multi-Vitamins (Poly-Vi-Sol®) Infant Drops, 50mL

Multi-Vitamins with Iron (Poly-Vi-Sol with Iron®) Infant Drops, 50mL

‡Mupirocin (Bactroban®) 2% Topical Ointment, 22gm

Mycophenolate Mofetil (Cellcept®) 250mg Capsule

Mycophenolate Mofetil (Cellcept®) 500mg Tablet

Nabumetone (Relafen®) 500mg and 750mg Tablets

Nadolol (Corgard®) 20mg and 40mg Tablets

**Naldemedine Tosylate (Symproic®) 0.2mg Tablet

‡Naloxone HCl (Narcan®) 4mg/Actuation Nasal Spray 0.1mL, 2 Doses/Pack

Naltrexone (Revia®) 50mg Tablet

‡Naproxen (Naprosyn®) 125mg/5mL Oral Suspension, (Available within 1 duty day per HA Policy 04-032)

‡Naproxen (Naprosyn®) 250mg, 375mg and 500mg Tablets

Naproxen Sodium (Anaprox®, Anaprox DS®) 275mg and 550mg Tablets

Nateglinide (Starlix®) 60 mg Tablet

‡Neomycin Sulfate-Bacitracin-Polymyxin B (Neosporin®) 3.5mg-400unit-10000unit/g Eye Ointment, 3.5gm
(Available within 1 duty day per HA Policy 04-032)

‡Neomycin Sulfate-Polymyxin B Sulfate-Hydrocortisone (Cortisporin®) 3.5mg-10k-1% Ear Suspension, 10mL

‡Neomycin Sulfate-Polymyxin B Sulfate-Hydrocortisone (Cortisporin®) 3.5mg-10k-1% Eye Suspension, 7.5mL (Available within 1 duty day per HA Policy 04-032)

Neomycin Sulfate-Polymyxin B-Dexamethasone (Maxitrol®) 3.5mg-10k-0.1% Eye Ointment, 3.5gm

Neomycin Sulfate-Polymyxin B-Dexamethasone (Maxitrol®) 3.5mg-10k-0.1% Eye Suspension, 5mL

‡Neomycin Sulfate-Polymyxin B-Gramicidin (Neosporin®) 1.75mg/10000unit/0.025mg Eye Solution, 10mL
(Available within 1 duty day per HA Policy 04-032)

Nepafenac (Ilevro®) 0.3% Eye Suspension, 1.7mL

Niacin (Niaspan®) 500mg, 750mg and 1000mg Extended Release Tablets

‡Nicotine (Nicoderm CQ®) 7mg, 14mg and 21mg Topical Patches

Nicotine (Nicorette®) 2mg and 4mg Oral Lozenges

Nicotine Polacrilex (Nicorette®) 2mg and 4mg Oral Gum

‡Nifedipine (Adalat CC®) 30mg, 60mg, and 90mg SR Tablets

Nifeipine (Procardia®) 10mg Capsule

‡Nitrofurantoin, Macrocrystal (Macrochantin®) 50mg and 100mg Capsules

‡Nitrofurantoin Monohydrate, Macrocrystal (MacroBID®) 100mg Capsule

‡Nitroglycerin (Nitro-Dur®) 0.1mg, 0.2mg, 0.3mg, 0.6mg and 0.8mg Transdermal Patches, (Available within 1 duty day per HA Policy 04-032)

‡Nitroglycerin (Nitro-Dur®) 0.4mg Transdermal Patch

‡Nitroglycerin (Nitrolingual®) 0.4mg Translingual Spray, 12gm

‡Nitroglycerin SL (Nitrostat®) 0.3mg and 0.6mg Tablets, (Available within 1 duty day per HA Policy 04-032)

‡Nitroglycerin SL (Nitrostat®) 0.4 Tablets, (25 Tablets/Bottle)

Norelgestromin-Ethinyl Estradiol (Xulane®) 150mcg-35mcg Topical Patch, (Generic Equivalent Ortho-Evra®)

Norethindrone (Nor-be®) 0.35mg Tablet, (Generic Equivalent Jolivette®, Lyza®, Errin®, Camilla®, Tulana®, Norlyda®, Ortho Micronor®, Heather®, Jencycla®, Nor-QD®)

Norethindrone-Ethinyl Estradiol (Cyclafem 1/35®) 1mg-35mcg Tablet, (Generic Equivalent Nortrel®, Alyacen®, Pirmella®, Ortho-novum®, Norinyl®)

Norethindrone-Ethinyl Estradiol (Microgestin FE 1.5/30®) 1.5mg-30mcg Tablet, (Generic Equivalent Blisovi FE 1.5/30®, Loestrin FE 1.5/30®, Junel Fe 1.5/30®)

Norethindrone-Ethinyl Estradiol Microgestin FE 1/20®) 1mg-20mg Tablet, (Generic Equivalent Loestrin FE 1/20®, Tarina FE 1.20®, Junel FE 1/20®)

Norgestimate-Ethinyl Estradiol (Previfem®) 35mcg-0.25mg Tablet, (Generic Equivalent Mononessa®, Ortho-Cyclen®, Sprintec®)

Norgestimate-Ethinyl Estradiol (Tri-Femynor®) 0.18mg-35mcg (7)/0.215mg-35mcg (7)/0.25mg-35mcg (7) (28) Tablet, (Generic Equivalent Tri-Previfem®, Tri-Sprintec®, Tri-Estarylla®, Tri-Vylibra®, Trinessa®, Ortho Tri-Cyclen®)

Norgestimate-Ethinyl Estradiol (Tri-lo-Sprintec®) 0.18, 0.215, 0.25mg/25mcg Tablet, (Generic Equivalent Trinessa Lo®, Ortho Tri-Lo®, Tri-lo-Sprintec®, Tri-Lo-Estarylla®, Tri-Lo Marzia®)

Norgestrel-Ethinyl Estradiol (Low-Ogestrel®) 0.3mg-30mcg Tablet, (Generic Equivalent Lo/Ovral®, Cryselle®)

Nortriptyline (Pamelor®) 10mg, 25mg, 50mg and 75mg Capsules

Nortriptyline (Pamelor®) 10mg/5mL Oral Solution, (Available within 1 duty day per HA Policy 04-032)

Nystatin (Mycostatin®) 100,000units/g Topical Cream, 15gm

‡Nystatin (Mycostatin®) 100,000units/mL Oral Suspension

Nystatin (Mycostatin®) 100,000units/g Topical Ointment, 30gm

Nystatin (Mycostatin®, Nystop®) 100,000units/g Topical Powder, 15gm

Nystatin-Triamcinolone Acetonide (Mycolog II®) 100k-0.1% Topical Cream, 15gm

Ofloxacin (Ocuflox®) 0.3% Eye Solution, 5mL
Olanzapine (Zyprexa®) 2.5mg, 5mg and 10mg Tablets
Olanzapine-Fluoxetine (Symbyax®) 6mg-25mg Capsule
**Olmесartan (Benicar®) 5mg, 20mg and 40mg Tablets, (PA FORM REQUIRED)
**Olmесartan-Hydrochlorothiazide (Benicar HCT®) 20mg-12.5mg, 40mg-12.5mg and 40mg-25mg Tablets,
(PA FORM REQUIRED)
‡Olopatadine (Patanol®) 0.1% Ophthalmic Solution, 5mL
Olopatadine (Pazeo®) 0.7% Eye Solution, 2.5mL
**Omega 3 Fatty Acids (Lovaza®) 1gm Oral Softgel, (PA FORM REQUIRED)
‡Omeprazole (Prilosec®) 10mg, 20mg, and 40mg Capsules
Omeprazole (Prilosec®) 2mg/mL Oral Suspension, 90mL
Ondansetron (Zofran®) 4mg/5mL Oral Solution, 50mL
Ondansetron (Zofran®) 4mg and 8mg Tablets
Ondansetron ODT (Zofran®) 4mg and 8mg ODT Tablets
Oseltamivir Phosphate (Tamiflu®) 30mg and 75mg Capsules
Oseltamivir Phosphate (Tamiflu®) 6mg/mL Oral Suspension, 60mL
Ospemifene (Osphena®) 60mg Tablet
Oxcarbazepine (Trileptal®) 150 mg, 300 mg and 600mg Tablets
Oxybutynin Chloride (Ditropan®) 5mg/5mL Oral Syrup
‡Oxybutynin (Ditropan®) 5mg Tablet
Oxybutynin Chloride XL (Ditropan XL®) 5mg, 10mg and 15mg Tablets
Oxycodone IR (Endocodone®) 5mg and 10mg Tablets, (C-II) (90-day max, **no** refills)
‡Oxycodone-Acetaminophen (Percocet®) 5mg-325mg Tablet, (C-II) (90-day max, **no** refills)
Oxycodone-Acetaminophen (Percocet®) 7.5mg-325mg and 10mg-325mg Tablets, (C-II) (90-day max, **no**
refills)
Oxymetazoline (Afrin®) 0.05% Nasal Spray, 30mL
Pancrelipase (Lipase-Protease-Amylase) (Creon®) 6000unit-19000unit-30000unit Capsule, (Available
within 1 duty day per HA Policy 04-032)
Pancrelipase (Lipase-Protease-Amylase) (Creon®) 3000unit-9500unit-15000unit, 12000unit-38000unit-
60000unit, 24000unit-76000unit-120000unit and 36000unit-114000unit-180000unit Capsules
‡Pantoprazole Sodium (Protonix®) 20mg and 40mg Tablets
‡Paroxetine (Paxil®) 10mg, 20mg, 30mg and 40mg Tablets
Paroxetine Mesylate (Brisdelle®) 7.5mg Capsule
Peg3350-Sod Sul-NaCl-KCl-Asb-C (Movieprep®) 7.5-2.691gm Oral Powder for Solution, 100gm
‡Pencillin VK (Pen VK®) 250mg and 500mg Tablets
‡Pencillin VK (Pen VK®) 250mg/5mL Oral Solution, 200mL
Pentoxifylline (Trental®) 400mg E.C. Tablet
‡Permethrin (Elimite®) 5% Topical Cream, 60gm (Rx for each patient)
‡Phenazopyridine (Pyridium®) 100mg and 200mg Tablets
‡Phenobarbital 30mg Tablet, (C-IV)
‡Phenytoin (Dilantin®) 50mg Chewable Tablet
‡Phenytoin (Dilantin®) 100mg ER Capsule
‡Phenytoin (Dilantin®) 125mg/5mL Oral Suspension, (Available within 1 duty day per HA Policy 04-032)
Pilocarpine (Salagen®) 5mg Tablet
Pilocarpine (Isopto-Carpine®) 1% Eye Solution, 15mL
‡Pimecrolimus (Elidel®) 1% Cream, 30gm and 100gm
**Pioglitazone (Actos®) 15mg, 30mg and 45mg Tablets, (PA FORM REQUIRED)
**Pioglitazone-Metformin (Actos Plus Met®) 15mg-500mg, 15mg-850mg Tablets, (PA Form REQUIRED)
Piroxicam (Feldene®) 20mg Capsule
**Plecanatide (Trulance®) 3mg Tablet, (PA FORM REQUIRED)
Podofilox (Condylox®) 0.5% Topical Solution, 3.5mL
Polyethylene Glycol 3350 (Golytely®) Unflavored Oral Powder for Solution, 1 Gallon

Polyethylene Glycol 3350 (Miralax®) 17gm/dose Oral Powder for Solution, 238gm and 515gm
 Polyethylene Glycol Electrolyte (Nulytely®) (Lemon Lime Flavor) Oral Powder Solution, 1 Gallon
 †Polymyxin B Sulfate-Trimethoprim (Polytrim®) 10000unit-1mg/mL Eye Solution, 10mL
 †Potassium Chloride (Klor-con®) 8mEq, 10mEq and 20mEq Tablets
 †Potassium Chloride (Klor-Con®) 20mEq Oral Packet
 †Potassium Chloride ER (Micro-K®) 10mEq Capsule
 Potassium Citrate ER (Urocit-K®) 5mEq (540mg) and 10mEq (1080mg) Tablets
 Pramipexole (Mirapex®) 0.125mg, 0.25mg, 0.5mg, 0.75mg, 1mg and 1.5mg Tablets
 Pramipexole ER (Mirapex ER®) 1.5mg Tablet
 Prasugrel (Effient®) 10mg Tablet
 †Pravastatin Sodium (Pravachol®) 10mg, 20mg, 40mg and 80mg Tablets
 Prazosin (Minipres®) 1mg, 2mg, and 5mg Capsules
 †Prednisolone Sodium Phosphate (Orapred®) 15mg/5mL Oral Syrup
 †Prednisolone Acetate (Pred Mild®) 0.12% Eye Solution, 5mL (Available within 1 duty day per HA Policy 04-032)
 †Prednisolone Acetate (Pred Forte®) 1% Eye Solution, 5mL
 Prednisone (Deltasone®) 5mg/5mL Oral Solution
 †Prednisone 1mg, 2.5mg, 5mg, 10mg, and 20mg Tablets
 Prednisone 5mg and 10mg 6-day and 12-day Dosepaks
 Pregabalin (Lyrica®) 25mg, 50mg, 75mg, 100mg, 150mg, 200mg, 225mg, and 300mg Capsules, (C-V)
 †Prenatal Vitamins with Folic Acid 1mg Tablet (Females 45 and under only)
 Primaquine 23.6mg Tablet
 Primidone (Mysoline®) 50mg and 250mg Tablets
 †Probenecid (Benemid®) 500mg tablet
 Probenecid-Colchicine (Col-Benemid®) 500mg-0.5mg Tablet
 Prochlorperazine (Compazine®) 5mg and 10mg Tablets
 Progesterone (Prometrium®) 100mg and 200mg Capsules
 †Promethazine Hydrochloride (Phenergan®) 12.5mg Suppositories
 †Promethazine Hydrochloride (Phenergan®) 25mg Suppositories, (Available within 1 duty day per HA Policy 04-032)
 †Promethazine Hydrochloride (Phenergan®) 6.25mg/5mL Oral Syrup
 †Promethazine Hydrochloride (Phenergan®) 25mg Tablet
 Promethazine Hydrochloride -Dextromethorphan (Phenergan DM®) 6.25mg-15mg Oral Syrup
 Propafenone (Rythmol®) 150mg and 225mg Tablets
 Propafenone SR (Rythmol-SR®) 225mg, 325mg and 425mg Capsules
 Propranolol (Inderal®), 10mg, 20mg, 40mg, 60mg and 80mg Tablets
 Propranolol (Inderal LA®) 60mg, 80mg, 120mg and 160mg Capsules
 †Propylthiouracil (PTU®) 50mg Tablet
 Pseudoephedrine (Sudafed®) 30mg Tablet
 †Pyrazinamide 500mg Tablet, (Available within 1 duty day per HA Policy 04-032)
 Pyridostigmine (Mestinon®) 60mg Tablet
 Pyridoxine (Vitamin B-6®) 50mg Tablet
 †Quetiapine Fumarate (Seroquel®) 25mg, 50mg, 100mg, 200mg, 300mg and 400mg Tablets
 †Quetiapine Fumarate ER (Seroquel ER®) 200mg and 300mg Tablets
 †Quetiapine Fumarate ER (Seroquel ER®) 50mg, 150mg and 400mg Tablets, (Available within 1 duty day per HA Policy 04-032)
 Quinapril (Accupril®) 20mg and 40mg Tablet
 **Rabeprazole Sodium (Aciphex®) 20mg Tablet (PA FORM REQUIRED)
 †Raloxifene (Evista®) 60mg Tablet
 †Ramipril (Altace®) 1.25mg, 2.5mg, 5mg, and 10mg Capsules
 Ranolazine ER (Ranexa®) 500mg and 1000mg Tablets
 Rasagiline (Azilect®) 1mg Tablet
 †Rifampin (Rifadin®, Rimactane®) 300mg Capsule

**Rifaximin (Xifaxan®) 550mg Tablet, (PA FORM REQUIRED)
 **Rimegepant ODT (Nurtec ODT®) 75mg Oral ODT Tablet
 †Risperidone (Risperdal®) 1mg/mL Oral Solution, (Available within 1 duty day per HA Policy 04-032)
 †Risperidone (Risperdal®) 0.25mg, 0.5mg, 1mg, 2mg and 3mg Tablets
 Risperidone (Risperdal®) 4mg Tablet, (Available within 1 duty day per HA Policy 04-032)
 Rivaroxaban (Xarelto®) 2.5mg, 10mg, 15mg and 20mg Tablets
 Rivastigmine (Exelon®) 3mg Capsule
 Rivastigmine (Exelon®) 4.6mg, 9.5mg, 13.3mg Topical Patch
 †Rizatriptan Benzoate (Maxalt®) 5mg and 10mg Tablets, (Max 12 tabs/30 day supply or 36 tabs/90 day supply)
 †Rizatriptan Benzoate (Maxalt-MLT®) 5mg and 10mg Tablets, (Max 12 tabs/ 30 day supply or 36 tabs/90 day supply)
 Roflumilast (Daliresp®) 500mg Tablet
 Ropinirole (Requip®) 0.25mg, 0.5mg, 1mg, 2mg, 3mg and 4mg Tablets
 Rosuvastatin Calcium (Crestor®) 5mg, 10mg, 20mg and 40mg Tablets
 **Sacubitril-Valsartan (Entresto®) 24mg-26mg, 49mg-51mg and 97mg-103mg Tablets, (PA FORM REQUIRED)
 †Salmeterol (Serevent Diskus®) 50mg Oral Inhaler, 60 doses/inhaler, Max dose 1 inhalation twice a day; (Max 3 boxes/90 day supply)
 †Salsalate (Disalcid®) 500mg and 750mg Tablets, (Available within 1 duty day per HA Policy 04-032)
 Scopolamine Patch (Transderm-Scop®) 1.5mg Topical Patch, (Quantity Limit: 10 patches, no refills)
 Selegiline (Eldepryl®) 5mg Capsule
 Selenium Sulfide (Selsun®) 2.25% Shampoo, 180mL
 †Selenium Sulfide (Selsun®) 2.5% Lotion/Shampoo, 120mL
 †Sertraline HCl (Zoloft®) 25mg, 50mg and 100mg Tablets
 †Sertraline HCl (Zoloft®) 20mg/mL Oral Solution
 Sevelamer Carbonate (Renvela®) 800mg Tablet
 †Sildenafil (Revatio®) 20mg Tablet, (Not for use for ED)
 †Sildenafil (Viagra®) 25mg, 50mg and 100mg Tablet, *Max Quantity 30 tabs/90 day supply* (generic only-Brand Name not Authorized to order)
 †Silver Sulfadiazine (Silvadene®) 1% Topical Cream, 25g and 400g
 Simethicone (Gas-X®) 125mg Chewable Tablet
 †Simvastatin (Zocor®) 5mg, 10mg, 20mg, 40mg and 80mg Tablets, (80mg Tablet not BCF)
 **†Sitagliptin Phosphate (Januvia®) 25mg, 50mg and 100mg Tablets, (PA FORM REQUIRED)
 **†Sitagliptin Phosphate-Metformin HCl (Janumet®) 50mg-500mg and 50mg-1000mg Tablets, (PA FORM REQUIRED)
 **†Sitagliptin Phosphate-Metformin HCl XR (Janumet XR®) 50mg-500mg, 50mg-1000mg and 100mg-1000mg Tablets, (PA FORM REQUIRED)
 Sodium Bicarbonate 650mg Tablet
 Sodium Chloride (Ocean Spray®) 0.65% Nasal Spray/Drops, 45mL
 Sodium Chloride 0.9% Inhalation Solution Nebule, 100 x 3mL units/box
 Sodium Chloride (Muro-123®) 5% Eye Drop, 15mL
 Sodium Chloride (Muro-123®) 5% Eye Ointment, 3.5gm
 Sodium Chloride/Bicarb Nasal Rinse Bottle w/Package (Ayr Nasal Kit®) 50 saline packets--with nasal bottle
 Sodium Chloride/Bicarb Nasal Rinse Bottle w/Package (Ayr Nasal Refill®) 100 saline packets—no nasal bottle
 Sodium Fluoride (ClinPro®) 1.1% Dental Paste, 113g
 Sodium Fluoride (Prevident 5000 Plus®) 1.1% Dental Cream, 51gm
 Sodium Fluoride (Prevident®) 1.1% Dental Gel, 60gm
 **Solifenacin (Vesicare®) 5mg and 10mg Tablets, (PA FORM REQUIRED)
 †Somatropin (Norditropin®) 5mg/1.5mL, 10mg/1.5mL, 15mg/1.5mL and 30mg/1.5mL Pen Injectors, (Available within 1 duty day per HA Policy 04-032)
 Sotalol (Betapace®) 80mg, 120mg and 160mg Tablets

‡Spironolactone (Aldactone®) 25mg and 50mg Tablets, (50mg tablet not BCF)
Sucralfate (Carafate®) 1gm/10mL Oral Suspension
Sucralfate (Carafate®) 1gm Tablet
‡Sulfacetamide Sodium (Bleph-10®) 10% Eye Solution, 15mL (Available within 1 duty day per HA Policy 04-032)
‡Sulfamethoxazole-Trimethoprim (Bactrim®) 200mg-40mg/5mL Oral Suspension
‡Sulfamethoxazole-Trimethoprim (Bactrim®) 400mg-80mg Oral Tablet
‡Sulfamethoxazole-Trimethoprim (Bactrim DS®) 800mg-160mg Oral Tablet
‡Sulfasalazine (Azulfidine®) 500mg Tablet
‡Sulfasalazine EC (Sulfazine EC®) 500mg Tablet
Sulindac (Clinoril®) 150mg Tablet
Sumatriptan (Imitrex®) 5mg and 20mg Nasal Spray, 6 units/box; (Max 18 units/90 day supply)
‡Sumatriptan (Imitrex®) 6mg/0.5mL Pen Autoinjector, (Max 24 injections/90 day supply)
‡Sumatriptan (Imitrex®) 25mg and 50mg Tablets, (Max 54 Tabs/90 day supply)
‡Sumatriptan (Imitrex®) 100mg Tablet, (Max 27 Tabs/90 day supply)
‡Tacrolimus (Protopic®) 0.1% Topical Ointment, 30gm
‡Tacrolimus (Protopic®) 0.3% Topical Ointment, 30gm (Available within 1 duty day per HA Policy 04-032)
Tacrolimus (Prograf®) 0.5mg and 1mg Capsules
Tacrolimus XR (Envarsus®) 1mg Tablet
**Tadalafil (Cialis®) 5mg, 10mg, and 20mg Tablets, (Generic only-Brand name not Authorized to order)
(Max Quantity 30 tabs/90 day supply) (PA FORM REQUIRED)
‡Tamoxifen (Nolvadex®) 10mg and 20mg Tablet
‡Tamsulosin Hydrochloride (Flomax®) 0.4mg Capsule
Tapentadol ER (Nucynta ER®) 50mg and 100mg Tablets, (C-II) (90-day max, **no** refills)
Tazarotene (Tazorac®) 0.05% Topical Cream, 60gm
Tazarotene (Tazorac®) 0.1% Topical Cream, 30gm
Telmisartan (Micardis®) 20mg, 40mg and 80mg Tablets
Telmisartan-Amlodipine (Twynta®) 40mg-5mg, 40mg-10mg, 80mg-5mg and 80mg-10mg Tablets
Telmisartan-Hydrochlorothiazide (Micardis-HCT®) 40mg-12.5mg, 80mg-12.5mg and 80mg-25mg Tablets
‡Temazepam (Restoril®) 7.5mg Capsule, (C-V) (Available within 1 duty day per HA Policy 04-032)
‡Temazepam (Restoril®) 7.5mg, 15mg and 30mg Capsules, (C-V)
‡Terazosin (Hytrin®) 1mg, 2mg, 5mg, and 10mg Capsules
Terbinafine (Lamisil®) 1% Topical Cream, 30gm
Terbinafine (Lamisil®) 250mg Tablet
Terconazole (Terazol 7®) 0.4% Vaginal Cream, 45gm
Terconazole (Terazol 3®) 0.8% Vaginal Cream, 20gm
‡Testosterone (Fortesta®) 10mg/0.5g per actuation (2%) Topical Gel Pump, 120 actuations/container (C-III)
‡Testosterone Cypionate (Depo Testosterone®) 200mg/mL (Only stock single use 1mL vial) (C-III)
‡Theophylline (Theo-24®) 100mg and 400mg Capsules, (Available within 1 duty day per HA Policy 04-032)
‡Theophylline (Theo-24®) 200mg and 300mg Capsule
‡Theophylline (Elixophyllin®) 80mg/15mL Oral Solution, 473mL, (Available within 1 duty day per HA Policy 04-032)
‡Theophylline (Theo-Dur®) 100mg, 200mg, 300mg SR Tablets, (Available within 1 duty day per HA Policy 04-032) (Call pharmacy for availability)
‡Theophylline (Uniphyll®) 400mg Tablet, (Available within 1 duty day per HA Policy 04-032)
Ticagrelor (Brilinta®) 60mg and 90mg Tablets
‡Timolol (Timoptic®) 0.25% Eye Solution, 5mL
‡Timolol (Timoptic®) 0.5% Eye Solution, 5mL
‡Timolol (Timoptic GFS®) 0.25%, Eye Gel Forming Solution, 5mL (Available within 1 duty day per HA Policy 04-032) (Call pharmacy for availability)

‡Timolol (Timoptic GFS®) 0.5% Eye Gel Forming Solution, 5mL
 ‡Tiotropium Bromide (Spiriva®) 18mcg Inhalation Capsules
 ‡Tiotropium Bromide (Spiriva Respimat®) 1.25mg and 2.5mg Oral Inhalers
 Tiotropium-Olodaterol (Stiolto Respimat®) 2.5mcg-2.5mcg Oral Inhaler, (60 doses/inhaler)
 Tizanidine (Zanaflex®) 2mg and 4mg Tablets
 Tobramycin (Tobrex®) 0.3% Eye Solution, 5mL
 Tobramycin-Dexamethasone (Tobradex®) 0.3%-0.1% Eye Solution, 5mL
 Tobramycin-Dexamethasone (Tobradex®) 0.3%-0.1% Eye Ointment, 3.5gm
 ‡Tolterodine Tartrate LA (Detrol-LA®) 2mg and 4mg Capsules
 Topiramate (Topamax®) 25mg, 50mg, 100mg and 200mg Tablets
 Torsemide (Demadex®) 5mg, 10mg, 20mg and 100mg Tablets
 ‡Tramadol HCl (Ultram®) 50mg Tablet, (C-IV)
 Tramadol HCl-Acetaminophen (Ultracet®) 37.5mg-325mg Tablet, (C-IV)
 Trandolapril (Mavik®) 4mg Tablet
 Tranexamic Acid (Lysteda®) 650mg Tablet
 ‡Trazodone Hydrochloride (Desyrel®) 50mg, 100mg and 150mg Tablets
 ‡Trazodone Hydrochloride (Desyrel®) 300mg Tablet, (Available within 1 duty day per HA Policy 04-032)
 (Call pharmacy for availability)
 Tretinoin (Retin-A®) 0.025% Topical Cream, 20gm and 45gm
 Tretinoin (Retin-A®) 0.025% Topical Gel, 45gm
 ‡Tretinoin (Retin-A®) 0.05% Topical Cream, 20gm and 45gm
 Tretinoin (Retin-A®) 0.05% Topical Gel, 45gm
 ‡Tretinoin (Retin-A®) 0.1% Topical Cream, 20gm and 45gm
 Tretinoin (Retin-A®) 0.1% Topical Gel, 15gm and 45gm
 Triamcinolone Acetonide (Kenalog®) 0.025% Topical Cream, 15gm, 80gm and 454gm
 Triamcinolone Acetonide (Kenalog®) 0.025% Topical Ointment, 15gm, 80gm and 454gm
 ‡Triamcinolone Acetonide (Kenalog®) 0.1% Topical Cream, 15gm, 80gm and 454gm
 ‡Triamcinolone Acetonide (Kenalog®) 0.1% Topical Ointment, 15gm, 80gm and 454gm
 Triamcinolone Acetonide (Kenalog®) 0.5% Topical Cream, 15gm
 Triamcinolone Acetonide (Kenalog®) 0.5% Topical Ointment, 15gm
 Triamcinolone (Kenalog in Orabase®) 1% Dental Cream, 5gm
 Triamterene-Hydrochlorothiazide (Dyazide®) 37.5mg-25mg Capsule
 ‡Triamterene-Hydrochlorothiazide (Maxzide®) 37.5mg-25mg and 75mg-50mg Tablets
 Triazolam (Halcion®) 0.125mg Tablet, (C-IV)
 ‡Trihexyphenidyl Hydrochloride (Artane®) 0.4mg/mL Oral Elixir, (Available within 1 duty day per HA Policy 04-032)
 ‡Trihexyphenidyl Hydrochloride (Artane®) 2mg and 5mg Tablet, (Available within 1 duty day per HA Policy 04-032)
 Trimethoprim (Primisol®) 100mg Tablet
 Trospium (Santura®) 20mg Tablet
 Trospium ER ((Santura ER®) 60mg Tablet
 Umeclidinium (Incruse Ellipta®) 62.5mcg Oral Inhaler
 Umeclidinium-Vilanterol (Anoro Ellipta®) 62.5-25mcg Oral Inhaler
 Urea (Ureacin®) 20% and 40% Topical Cream, 85gm
 Ursodiol (Urso®) 300mg and 500mg Tablet
 Valacyclovir (Valtrex®) 500mg and 1000mg Tablets
 Valganciclovir (Valcyte) 450mg Tablet
 ‡Valsartan (Diovan®) 40mg, 80mg, 160mg and 320mg Tablets, (Call pharmacy for availability)
 ‡Valsartan-Hydrochlorothiazide (Diovan-HCTZ®) 80mg-12.5mg, 160mg-12.5mg, 160mg-25mg, 320mg-12.5mg and 320mg-25mg Tablets
 Vancomycin 125mg Capsule

Varenicline (Chantix Starter Pack®) 0.5mg-1mg Tablet, (One box at one time) (Two quit attempts per year max allowed)
Varenicline (Chantix®) 1mg Tablet, (Maximum 60 days' supply allowed at one time) (Two quit attempts per year max allowed)
‡Venlafaxine Hydrochloride (Effexor®) 37.5mg, 50mg, and 75mg Tablets
‡Venlafaxine Hydrochloride (Effexor®) 100mg Tablet (Available within 1 duty day per HA Policy 04-032)
Venlafaxine Hydrochloride XR (Effexor-XR®) 37.5mg, 75mg and 150mg Capsules
Verapamil (Calan®, Isoptin®) 40mg, 80mg and 120mg Tablet
‡Verapamil (Calan SR®, Isoptin SR®) 120mg, 180mg and 240mg ER Tablets
‡Warfarin (Coumadin®) 1mg, 2mg, 2.5mg, 3mg, 4mg, 5mg, 6mg 7.5mg, and 10mg Tablets
Zaleplon (Sonata®) 5mg and 10mg Capsules. (C-IV)
Zinc Oxide 20% Topical Ointment, 28.4gm
‡Zolmitriptan (Zomig®) 2.5mg and 5mg Tablets, (Max 12 tabs/30 day supply or 36 tabs/90 day supply)
‡Zolmitriptan ODT (Zomig ZMT®) 2.5mg ODT Tablet, (Max 12 tabs/30 day supply or 36 tabs/90 day supply) (Available within 1 duty day per HA Policy 04-032)
‡Zolmitriptan ODT (Zomig ZMT®) 5mg ODT Tablet, (Max 12 tabs/30 day supply or 36 tabs/90 day supply)
‡Zolpidem (Ambien®) 5mg and 10mg Tablets, (C-IV)
Zolpidem CR (Ambien CR®) 6.25mg and 12.5mg Tablets, (C-IV)
Zonisamide (Zonegran®) 50mg and 100mg Capsule

Diabetic Supplies:

B-D Insulin Syringe® 30g,/12.7mm/0.5ml 100/box *For Insulin Administration Only*
B-D Insulin Syringe® 30g,/12.7mm/1ml 100/box *For Insulin Administration Only*
Droplet Pen Needles 32g X 5/32 (4MM) (100/box)
Droplet pen Needles 31g X 5/16 (8MM) (100/box)
Freestyle Freedom Lite Meter (Max 1 meter/3 years)
Freestyle Freedom Lite Strips (50/box)
**Freestyle Libre 2 Reader (PA FORM REQUIRED)
**Freestyle Libre 2 Sensor (14 days/box) (Max 6 boxes/90 day supply) (Product is short dated) (PA FORM REQUIRED)
Lancets (Trueplus) 33 gauge (100/box)
Precision Xtra Test Strips (100/box)

Misc. Supplies:

Allergy Syringes (BD-Allergy Syringe®) 1mL, 28 gauge, 1/2" Needle (Order in multiples of 10) *For Allergy Use Only*
‡Inhaler, assist device (Aerochamber®) Spacer
‡Inhaler, assist device (Aerochamber®) with Small, Medium or Large Mask
Sharps Container 3.3 quart
Syringe/Needle, Luer-Lok ((B-D 3mL syringe) 3mL/23G/1"needle
Syringe/Needle, Luer-Lok ((B-D 3mL syringe) 3mL/23G/1.5"needle
Syringe/Needle, Luer-Lok ((B-D 3mL syringe) 3mL/25G/1"needle